
i 

 

 

 

 

 

 

 
 

 

Multifunctional Energy- and Space-Saving Reactor for the Treatment 

of Landfill Leachate. Year II. Incorporation of Electrocoagulation 

 

 

November 30, 2016 
 

 
 

Gang Chen 

Kamal Tawfiq 

Runwei Li 

Boya Wang 

 

 

 

Department of Civil and Environmental Engineering 

FAMU-FSU College of Engineering 
 

 

 

 

 

Hinkley Center for Solid and Hazardous Waste Management 

University of Florida 

P. O. Box 116016 

Gainesville, FL 32611 

www.hinkleycenter.org 

 

 

Report #  



ii 

 

FINAL REPORT 

 

December 1, 2015 to November 30, 2016 

 

PROJECT TITLE: Multifunctional Energy- and Space-Saving Reactor for the 

Treatment of Landfill Leachate. Year II. Incorporation of Electrocoagulation 
[...]
 

In Northwest Florida, besides high organic contents, iron and arsenic are also of great 

concerns. Especially, high concentrations of iron are commonly detected in landfill 

leachate owing to changes in pH and redox conditions resulted from organic 

decomposition. Arsenic release has been proven to be from unlined construction and 

demolition debris (C&D) landfills. Currently, elevated concentrations of arsenic have 

also been detected in the leachate from lined landfills. In our first year’s study, we have 

designed and tested the multifunctional energy- and space-saving reactor for the removal 

of ammonium, chloride and iron from landfill leachate. This multifunctional reactor 

integrates physicochemical reactions and separation operations in one apparatus. In this 

year, we integrated electrocoagulation into the reactor for arsenic removal. Removal 

mechanisms of the electrocoagulation process include coagulation, adsorption, 

precipitation, and flotation. Comparing with treatment of conventional coagulation, 

electrocoagulation treatment also demonstrates the capacity of COD and suspended solid 

removal. When electrocoagulation is used for landfill leachate treatment, ionization, 

electrolysis, hydrolysis, and free-radical formation also exist, which can alter the physical 

and chemical properties of the landfill leachate as landfill leachate moves through the 

applied electric field. As a result, the reactive and excited state causes contaminants to be 

more easily removed from the leachate. The integration of reaction and separation within 

the multifunctional reactor offers the possibility to tailor the concentration profiles inside 

the reactor to achieve a better process performance.  

 

In this research, the multifunctional reactor with the incorporated electrocoagulation 

achieved 94% of COD, 96% of iron, and 86% of phosphorus removal using aluminum 

electrode and 84% of COD, 87% of arsenic, and 88% of phosphorus removal using iron 

electrode. Different operating conditions were required for each contaminant to be 

removed efficiently by the multi-functional reactor when combined with 

electrocoagulation for the treatment of landfill leachate. Significant reduction in the 

residual concentrations of the odor- and color-causing contaminants, and suspended 

solids was also achieved. Results of this study suggested that the multifunctional reactor 



62 

 

could be an effective and economic treatment method for the onsite treatment of landfill 

leachate when combined with electrocoagulation. Because of the low external power 

requirements for the electrocoagulation, this treatment was low-cost and effective. In 

addition, removal of each contaminant by this treatment system was robust against the 

landfill leachate characteristics as well as system operation conditions, including the 

electrode type, pH, and electrocoagulation time, etc. During electrocoagulation, the 

micro-particles that could not be settled by gravity was removed by the first stage of fiber 

filtration. Owing to the significant surface areas of the fiber, these micro-sized particles 

could be easily removed. Organic contaminants in the leachate was removed through 

biodegradation by the second stage of fiber biofiltration after the electrocoagulation. 

Oxidation by radicals and oxidants formed during electrocoagulation also contributed to 

the destruction and oxidation of organics besides organic degradation in the fiber 

biofiltration. This multifunctional reactor treatment system makes the onsite leachate 

treatment possible, reducing the current high costs of off-site leachate disposal means 

such as transporting landfill leachate via tanker trucks to local wastewater treatment 

plants.  

 

 

 



63 

 

7. Recommendation 

 

For the treatment of landfill leachate using the multifunctional reactor with integrated 

electrocoagulation, different strategies are recommended for different contaminant 

removal. Based on the experimental observations, the following recommendations are 

made: 

 Organic Removal: 

Electrode: Aluminum 

Current Density: 0.03 – 0.05 A/m2 

Stage I Fiber Filtration + Stage II Fiber Biofiltration 

Hydraulic Loading < 1.0 m3/m2/hr 

Arsenic Removal: 

Electrode: Iron 

Current Density: 0.03 – 0.05 A/m2 

Hydraulic Loading < 1.0 m3/m2/hr 

Iron Removal: 

Electrode: Aluminum 

Current Density: 0.05 A/m2 

Stage I Fiber Filtration + Stage II Fiber Biofiltration 

Hydraulic Loading < 1.0 m3/m2/hr 

Phosphorous Removal: 

Electrode: Aluminum 

Current Density: 0.05 A/m2 

pH ~ 7 

Stage I Fiber Filtration + Stage II Fiber Biofiltration 

Hydraulic Loading < 1.0 m3/m2/hr 

 

 



64 

 

8. Future Work 

 

Organic contamination is the major concern of landfill leachate. For most cases, volatile 

organic compounds (VOCs) can be easily degraded. However, nonvolatile organic 

compounds including aromatic compounds are recalcitrant to be decomposed. Besides 

organic compounds, heavy metals and nutrients are also attracting more and more 

attention. Onsite leachate treatment is currently being investigated which may reduce the 

current high costs of off-site leachate disposal by means such as transporting landfill 

leachate via tanker trucks to local wastewater treatment plants. The adsorption process 

can be used as a stage of integrated chemical-physical-biological process for landfill 

leachate treatment, or simultaneously with a biological process. The most frequently used 

adsorbent is granular or powdered activated carbon. It has been demonstrated that carbon 

adsorption permits 50–70% removal of both COD and ammonia nitrogen. We are 

interested in the usage of activated carbon to (i) remove toxic heavy metals and/or 

organics i.e., AOXs, PCB by adsorption, and (ii) support microorganisms as porous 

media. We will also test other materials, including zeolite, vermiculite, illite, kaolinite, 

activated alumina, and municipal waste incinerator bottom ash as sorbents or supporting 

media for leachate treatment. 

 

Electrochemical treatment such as membrane electro-dialysis has also contributed to the 

electro-degradation of stabilized landfill leachate. Prior research has demonstrated that 

73% and 49% COD and NH3-N with initial concentrations of 1855 and 1060 mg/L can be 

removed. The results suggest that electro-degradation is an alternative means to 

breakdown recalcitrant organic compounds in the landfill leachate. We thus also have 

interest in examining landfill leachate treatment by membrane electro-dialysis. 

 

 



65 

 

9. Student Training 

 

Two graduate students, Runwei Li and Boya Wang were trained in this project. Both of 

them are currently pursuing their Ph.D. in our laboratory. They were very active and 

productive in their research. So far, they have published several technical journal papers 

in leading professional journals based on the work sponsored by the Hinkley Center for 

Solid and Hazardous Waste management. In addition, they have presented multiple times 

at national conferences. A postdoctoral research associate, Houzhen Wei was also trained 

in this project. He joined our research group in August 2015 and was involved in this 

research ever since. The following images were taken when Runwei Li and Houzhen Wei 

presented their work at Florida Branch ASM 2016 Annual Meeting in Miami, FL in 

October 2016 and 101th Annual American Society of Microbiology Southeastern Branch 

Conference in Kennesaw, GA in November 2015.   

 

 
 

 



66 

 

 
 

 



67 

 

10. Acknowledgements 

 

The work was support by the Hinkley Center for Solid and Hazardous Waste 

Management through Grant UFDSP00010956 to Florida State University. We thank 

Peter Grasel, Joe Dertien, Owete Owete, John Hallas, Lin Chen, Hafiz Ahmad, Yongneng 

Tang and Matthew Hendrix for serving on the TAG committee. They provided invaluable 

advice on improving the laboratory design and data analysis. 

 

10.1     Peer-Reviewed Journal Paper Publication: 

1. Chen, G., P. Grasel, G. Millington, J. Hallas, H. Ahmad and K. Tawfiq, 2016, Chloride 

removal from landfill leachate by the ultra-high lime with aluminum process. Journal of 

Urban and Environmental Engineering, under review. 

2. Xue, H., W. Xie, H. Ahmad, K. Tawfiq and G. Chen, 2016, Arsenic adsorption and 

reduction in iron-rich soils nearby landfills in northwest Florida, Journal of Urban and 

Environmental Engineering, 10, 98-105. 

10.2     Conference Presentation:  

1. Li, R., Wang, B. and Chen, G. “Arsenic and Phosphorous Removal from Landfill 

Leachate by Biofiltration”. 2016 Florida Branch Meeting, American Society for 

Microbiology Florida Branch, Miami, FL. Oct. 14-16, 2016. 

 



68 

 

11. References 

 

Abdel-Wahab, A., and B. Batchelor. 2002. Chloride removal from recycled cooling water 

using ultra-high lime with aluminum process. Water Environment Research 74: 256-263. 

Abdel-Wahab, A., and B. Batchelor. 2006. Effects of pH, temperature, and water quality 

on chloride removal with ultra-high lime with aluminum process. Water Environment 

Research 78: 930-937. 

Al-Shannag, M., Z. Al-Qodah, K. Bani-Melhem, M. R. Qtaishat, and M. Alkasrawi. 

2015. Heavy metal ions removal from metal plating wastewater using electrocoagulation: 

Kinetic study and process performance. Chemical Engineering Journal 260: 749-756. 

An, Z. Y., and X. J. Xu. 2013. Treatment of membrane concentrated “young” landfill 

leachate by coagulation sedimentation. Advances in Chemical, Material and 

Metallurgical Engineering, 634-638: 349-352. 

Aziz, S. Q., H. A. Aziz, M. Suffian, M. J. K. Bashir, and M. Umar. 2010. Leachate 

characterization in semi-aerobic and anaerobic sanitary landfills: A comparative study. 

Journal of Environmental Management 91: 2608-2614. 

Babaeivelni, K., and A. P. Khodadoust. 2016. Removal of arsenic from water using 

manganese (III) oxide: Adsorption of As(III) and As(V). Journal of Environmental 

Science and Health Part A: Toxic/Hazardous Substances and Environmental Engineering 

51: 277-288. 

Banu, R. J., K. U. Do, and I. T. Yeom. 2008. Phosphorus removal in low alkalinity 

secondary effluent using alum. International Journal of Environmental Science and 

Technology 5: 93-98. 

Bendz, D., V. P. Singh, and M. Akesson. 1997. Accumulation of water and generation of 

leachate in a young landfill. Journal of Hydrology 203: 1-10. 

Butler, E., Y. T. Hung, R. Y. L. Yeh, and M. S. Al Ahmad. 2011. Electrocoagulation in 

Wastewater Treatment. Water 3: 495-525. 

Chen, R., Y. Liu, and W. Liao. 2016a. Using an environmentally friendly process 

combining electrocoagulation and algal cultivation to treat high-strength wastewater. 

Algal Research 16: 330-337. 



69 

 

Chen, Z. G., X. J. Wang, Y. Y. Yang, M. W. Mirino, and Y. L. Yuan. 2016b. Partial 

nitrification and denitrification of mature landfill leachate using a pilot-scale continuous 

activated sludge process at low dissolved oxygen. Bioresource Technology 218: 580-588. 

Chen, Z. Q., Q. X. Wen, and J. L. Wang. 2006. High rate aerobic treatment of synthetic 

wastewater using enhanced coagulation high-performance compact reactor (EC-HCR). 

Biochemical Engineering Journal 31: 223-227. 

Cheng, H. F. et al. 2007. Pretreatment of wastewater from triazine manufacturing by 

coagulation, electrolysis, and internal microelectrolysis. Journal of Hazardous Materials 

146: 385-392. 

Clarke, N. et al. 2009. The formation and fate of chlorinated organic substances in 

temperate and boreal forest soils. Environmental Science and Pollution Research 16: 127-

143. 

Contreras, J., M. Villarroel, R. Navia, and M. Teutli. 2009. Treating landfill leachate by 

electrocoagulation. Waste Management and Research 27: 534-541. 

Couture, R. M., and P. Van Cappellen. 2011. Reassessing the role of sulfur geochemistry 

on arsenic speciation in reducing environments. Journal of Hazardous Materials 189: 

647-652. 

Darcovich, K., M. M. Dal-Cin, and B. Gros. 2009. Membrane mass transport modeling 

with the periodic boundary condition. Computers and Chemical Engineering 33: 213-224. 

De, S., S. K. Maiti, T. Hazra, A. Debsarkar, and A. Dutta. 2016. Leachate 

characterization and identification of dominant pollutants using leachate pollution index 

for an uncontrolled landfill site. Global Journal of Environmental Science and 

Management 2: 177-186. 

Devitre, R., N. Belzile, and A. Tessier. 1991. Speciation and adsorption of arsenic on 

diagenetic iron oxyhydroxides. Limnology and Oceanography 36: 1480-1485. 

Di Iaconi, C., M. Pagano, R. Ramadori, and A. Lopez. 2010. Nitrogen recovery from a 

stabilized municipal landfill leachate. Bioresource Technology 101: 1732-1736. 

Dohms, P. H., C. C. Miller, and G. A. Moshiri. 1993. Management and treatment of 

landfill leachate using a constructed wetland system, Perdido Landfill, Escambia County, 

Florida. Water Management and Protection: 179-192. 



70 

 

Emenike, C. U., S. H. Fauziah, and P. Agamuthu. 2012. Characterization and 

toxicological evaluation of leachate from closed sanitary landfill. Waste Management and 

Research 30: 888-897. 

Engstrom, K. S. et al. 2009. Arsenic metabolism is influenced by polymorphisms in 

genes involved in one-carbon metabolism and reduction reactions. Mutation Research: 

Fundamental and Molecular Mechanisms 667: 4-14. 

Esmaeilirad, N., K. Carlson, and P. O. Ozbek. 2015. Influence of softening sequencing on 

electrocoagulation treatment of produced water. Journal of Hazardous Materials 283: 

721-729. 

Eyvaz, M. 2016. Treatment of brewery wastewater with electrocoagulation: Improving 

the process performance by using alternating pulse current. International Journal of 

Electrochemical Science 11: 4988-5008. 

Fang, Y., H. Zhai, and Y. Zou. 2009. Determination of multi-residue tetracyclines and 

their metabolites in milk by high performance liquid chromatography: Tandem Mass 

Spectrometry. 5990-3816EN. 

Fekete, E., B. Lengyel, T. Cserfalvi, and T. Pajkossy. 2016. Electrochemical dissolution 

of aluminium in electrocoagulation experiments. Journal of Solid State Electrochemistry 

20: 3107-3114. 

Feng, C. P., N. Sugiura, and T. Maekawa. 2004. Performance of two new electrochemical 

treatment systems for wastewaters. Journal of Environmental Science and Health Part A: 

Toxic/Hazardous Substances & Environmental Engineering 39: 2533-2543. 

Ferrier, J. M. 1981. On a boundary condition of extracellular ion transport. Journal of 

Theoretical Biology 93: 495-496. 

Francisca, F. M., and M. E. Carro Perez. 2014. Arsenic removal by coagulation-

flocculation processes. International Journal of Environmental Pollution 30: 177-190. 

Frascari, D., F. Bronzini, G. Giordano, G. Tedioli, and A. Nocentini. 2004. Long-term 

characterization, lagoon treatment and migration potential of landfill leachate: A case 

study in an active Italian landfill. Chemosphere 54: 335-343. 

Funaki, T. 1979. Construction of a solution of random transport equation with boundary 

condition. Journal of the Mathematical Society of Japan 31: 719-744. 



71 

 

Garg, K. K., and B. Prasad. 2016. Treatment of multicomponent aqueous solution of 

purified terephthalic acid wastewater by electrocoagulation process: Optimization of 

process and analysis of sludge. Journal of the Taiwan Institute of Chemical Engineers 60: 

383-393. 

Gartner, R. S., and G. J. Witkamp. 2005. Regeneration of mixed solvent by ion exchange 

resin: Selective removal of chloride and sulfate. Separation Science and Technology 40: 

2391-2410. 

Gaskin, J. W., C. Steiner, K. Harris, K. C. Das, and B. Bibens. 2008. Effect of low-

temperature pyrolysis conditions on biochar for agricultural use. Transactions of the 

ASABE 51: 2061-2069. 

Goldberg, S., and G. E. Brown. 2000. Competitive adsorption of inorganic arsenic 

species on oxides and clay minerals. Abstracts of Papers of the American Chemical 